

## VI-AJT12 PART LIST

S/N	NAME	SPECIFICATION	QTY
1	Hand wheel	JT12C-11	1
2	orifice plate	JT12-18	1
3	Cross blade	JT12-17	1
4	spindle	JT12-16	1
5	screw conveyer	JT12C-07	1
6	three-way pipe	JT12C-12	1
7	tray	JT12-34	1
8	Hexagon head bolt with full thread	M8×16	3
9	spring washer	8	3
10	Oiling screw	JT12-09	1
11	flat washer	12	1
12	Hexagon head bolt with full thread	M8×16	3
13	spring washer	8	3
14	big washer	8	3
15	Locking handle	JT22C-16	1
16	body	JT12C-01	1
17	Sealing ring	28x52x7	2
18	Output shaft	JT12C-06a	1
19	flat key	A type 6×18	1
20	Deep groove ball bearing	6205	1
21	Elastic retainer for shaft	A type 25	1
22	Worm gear	JT12-05	1
23	Elastic retainer for shaft	A type 20	1
24	Deep groove ball bearing	6303	1
25	Elastic retainer for shaft	A type 17	1
26	Reduction box	JT12C-02a	1
27	Hexagon flat end setting screw	M8×16	1
28	Combination gasket	10	1
29	Dull head screw	M10x1.5	1
30	Hexagon head bolt with full thread	M8×25	3
31	Spring washer	8	3
32	Plain washer	8	3
33	Hexagon thin nut	M12	1

## VI-AJT12 PART LIST

S/N	NAME	SPECIFICATION	QTY
34	Standard elastic washer	12	1
35	worm	JT12-07	1
36	O-ring	54.5×2.65	1
37	Plain flat key	A type 4×25	1
38	motor	JT12C-03	1
39	Starting capacitance		1
40	Working capacitance		1
41	Capacitor clamp	B20E-04-07-01	1
42	Power cord lock head	M16x1.5	1
43	Overload protector	8A	1
44	Switch panel	JT12C-18	1
45	on off switch		1
46	Cross recessed pan head screws	M5×8	4
47	Bottom plate	JT12C-15	1
48	footing	B8-04-08	4
49	Hex socket screw with cylindrical head	M6×16	4
50	Cross recessed pan head screws	M5×10	2